RB6090-MZ05A-06

' Real Speed Engineering m w ﬁ m

INSTALLATION MANUAL

INVFIZOLIYITS—FY b
FULL TITANIUM MUFFLER KIT

Pl
MAZDA RX-7 FD3S
APPLICATION
mE
RB6090-MZ05A
PART NUMBER

EiR / INDEX

P2 BAE P8 English

COREVEFEARRESEV EIFVZRESE, FIECHHAESTETNET,
CHERARICCOMPEE XK BHTADIXEL K BFENTZEU,
BRAIRDEET D HEDBACKIICRELTIZE,

HABCEM TVSERFAL I FO TS,

ZFEBEA—HN—DRITI IEMEEENVECRDEY. AFEEDETHFENSIZE,

TEMERICLEDBRNE UGS, BETEERZEVNNRETDT,
HEMUBHTTELSIZE,

IRFEERR CHD T2 SN BIBREAREZL T BEHRABEL S,

Thank you for purchasing a Real Speed Engineering product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle product.
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




EBeniBh  Troms - sEsmocwssTRECES W,

@ @
e AAIAT e AL Y-
EtRERE 1 FEiREE |1
HamE RB6091-MZ05A-01 HEmE |RB6091-MZ05A-02
s —
- w\ ®
e AL B—)TR e YA L>HP—/(> RS- 0152
FEEE |1 FmEE |1
HERE RB6091-MZ05A-03 HEmE |PB609B-SPRO1
L —
v
5y
r
® ® N
2R AR w ~(2mm) B 05>7)(> R 80-85
EEERE 1 FEItEEE (1
HamE PB6150-FGK41 HRmE (PB6150-MCB07
N /
- l ) D
¢ \ ]
@ “\5
ZFR ISRV M12 P1.5 L35 E2a JZ>227Fwhk M12P1.5
EEERE 2 FEtEE=E |2
HEamE PB6150-FBT19 BHRmE (PB6150-FNT16
= - i
= g @
® )
BFR 2T BFR IS5 L~ M8 P1.25 L25
REEE |2 FmHE |1
Hmm#E  |PB609B-SPROL HE5E |PB6150-FBTO1




BB iR  Troms - sErE-TVEHTREEEL,

J & |

B J35>23F vk M8P1.25 & B> RLFT1—H— ver.2 ®115
EtRLEE 1 FERgE |1
HamE PB6150-FNTO1 v e PB609B-INS04

s —— L

@ ®
=1 6AL>F g1 7oFI—X
EiRgE |1 EiRgE |1
BB PB609B-HDTO1 HRR& |PB609B-ASZ01

2R HRLT Y ~(4mm)
BEiREE (1
HRmE PB6150-FGK42

HBMERICBERT R

m I ULEHETE-R " MLOLLF " BEEEE W \URRUL
B EUH—RUL-06.5mmREUL  w RER
R

B COHREGAEFRMICEDBIFLEIRCONTIREDIZEDTT .
SEIRDIERPCFIRIC DN T RFRBEEA —H—RITORMEREEHR TS0,

n AERIEHEFRRIR T T—Fv MREONBTRRBVEHESNZBFRA CTERL T ZE.
u AREROEDMFEERMOEOLRIRT. BRZELBMEIMT O TS,
n EEIIEBUSMNDSHEARHOH LSV, ARSIV, ISR 2BNNB0FET.

n AEBORD T CHEREIROMBEDIRC(IIEE MLIRERSTD. BEBRAHZMIRNT
<REW. RERBLV. IS 2RI BNNAB0ET.

B AEREERDFFIERCIE BULRTE, REEZFERALTIZE0,
CHERICRSIRVWEITRIC DR DBEIRTY .

AN 28

B AEROEODMFFIZIHLY. IFYV AR RFLNTDTBRRETITO TS,

B EPRORE(CKIDEMOEIE - NN ZE]EEMD, & - FUEDMEENB LR
BNN'H 3. HEBRERROER DT (FHERCIT O T LS,




1. METFY—-XAMIITS—DOHmDSHUL

A CCTR#HBIDDEEBFIETY . JEPOFHRMES LS. BIBRBEEEZSBL TS,

1. Ny FU = AFRIFFEBMDI .

2. XTS5 —=mos9.

2. YO RLFa1—B—mbD#F7ROMmI

AERBEIMABOT I RLFT1—H—2HAITDIECED, EEEIRMEICHAEIT D ENHERET,

STANDARD QUIET MODE 1 QUIET MODE 2
I/
AR EHEER
TDFFCHAVEEITFET, TEDFFCHAVWEZREITFET, WIEBIINMNETY.
A =e

B )L RICIEBSHUHEDMIFTD LN TNEIH . MODE 2DRETTEATNSIEA.
WY TRINTERESE(CEMIZEL T, BRICHDO RLF1—U—ZEELTSEZ .
7235, MODE 1DREETEZDFHETHEATEEIN, BIMIZITSBCKDRE(CTHEAVELETFET,

A

u ZOMIZTROBRVNES. BRORFECKIDEE - AAERANEELRAMNENLHBDET,
m Fz, UL 2Y—F—I)LI> ROER - IENECBIBEEHHDET .

A\ ==

n LEQEERZE(CNIZTRS.

IR

F- =)
=

1. BA L2 —AREHCIDBNASIBRNKSICOIRETRET .
2. TV RIRE K DBEEND BV TVDIERIZ R I 5.  (BEEELISmm)
3. U RLT AU —ZBELUAHTIBLE Y -2 —F2TF2. Q247

4, BERZEDE, RFMRILIME - TS522Fwy MM6THD Y RLF 21— —%REET 3.
T, FOICICEVAENTVDIN,. U RLFT1—H—uUBHEEE
(15mmiZE) (CHDN. FAFICHRT D, (REY—FIMNBRESR)
XRFARIL M6, TS5y CMEMER,



NHIY—F D&
F— VI RBENSOMOMIITCE (BEEISMm / RAEHR)

&= ==

Yoy RLF1—-Y—%{RiT

YUY RLF1—-Y—-0EO AR ES S —

B> RLF 1—Y—DMUEBEERE moirtidnte>y—m5—ILI> KEgEn515mm)

W

R

\\\\\\\\‘\\
7

\
.,;\-(\\'\\\V‘X\\'\\‘\\\.ﬂ{'\\\‘\\ . g\ \\\:(\\\\\\\\\\\\\\\\\\\X\\\\\
L owes \\\\\\\\\\
et \\\\\\\\\\
AR
AW

5. €2 —RUINCTIY—F2IDEH—(CTFREHITS.

6. INTLRIFNIEFD6.5mmiZE (MEMIL MIAD T X) [CTRBIIINITZEITD.

7. MTURIL RIRISIRFZRIL KM - TS5 > 25w MMeZB DT, BEY .

8. BE. YUY RLFT1—Y—TMUBZHZRL. 35FMESEKRICRSGIIINIZITRD,
9. ETCONBIIMIHETH. T—ILIY RELVYI> RLFT 21— —D/\UEDZTS,

10. t1DBZERET B,




3. RS.E.FHTTILN I Z—DRDIT

[BEPRORENER]
EHREPRDFEEEFR G TROBED TY,

<Fv NEEE S ERER ST ML >

AAI)NAT

AL 25—

HAL2H—/I>R

AL H—/\O RS/— 0152

HATwW bk %2

25>\ K 79-85

JS>22MIL M12 P1.5 L35 3 (TJO> M\ RIS (CER)
J5>SF W Kk M12 P1.5 [56.0~94.0N.m(5.7~9.6kgf-m)]
RIS

TSRV~ M8 P1.25 L=25mm X1

J5>Fw ks M8 P1.25 [19.6~28.4N.m(2.0~2.9kgf-m)]
YOS RLFa1—H—

X1 BERICETBESNBER PSS PEBZEMLL T Bz, [MABDT2FS—IXERMHL TS,
X2 BURBRICHIRRNOERESINEBEEOH R Y M4mm)(CEE T DR EDMEEHFEOILET,

SIEISICIEISICISICICSICIS

[FZEFIE]

1. XA )T (@)= HBDT S > Fw bM12(®)ZER UREH I 2.
COBF, ZIABBD/ A TR b/ =1 ERVEEKESICERDAS T2,
XMBARTYS (®) R,

2. ALY —(Q)TOSZTNU R(@)ZBL., RTUIT TV IMIBEBRCAA>I/\AT(CELIAD.

3. AL/ R (@)CTHAL =/ RSIN—(@)ZBDMIF. AL 2T—(CEZ2DIFRNKD(C
ARULRHAS, ITFYV-XN\H—CBDHFS.
% - IJSTTRILAME (@) - I5>2Fw M8 (@) fER.

A HALIH—DTLAR—IRETIC BLSCRBLTRE,
4. BHDI TS RITERUBS SHRID SIECARDETS,

T NLO IS TFy RM12 (®) [56.0~94.0N.m(5.7~9.6kgf-m)]
552 TI R (®) [25.0N.m(2.55kgf-m)]
IS5 w kM8 (@) [19.6~28.4N.m(2.0~2.9kgf-m)]

5. AU D(@) 2B DD,



N
n AERFHKMEERDZD, BOKRER) AT =EALTHET,
TOH. BREDDV TS RAMRWEDHHDET .

EUIRBICKDFSHERENHDBEFMERE THL L TIZS L,

m LSO FERRER DT U TSN, FEDRWEZHE L THSHDE
ToTLRSV. BB, EMEARECLDTDRTUTSINESNRNVEER,
KEBOEDAFIRIL MEED, KRDEBEIV T SUAZERUILE. FEHLTI RS0,

B TS (CHARENMIBUIRETERT & BNPRITOREE/RDET,
(& I MAEEIT O TSRS,

B - ERRRICKD. EDERICAENRNTEEN B DET,

BEICHU., BEEREITO TS,

6.LECIGL. I RLFT 21— —DEIZITS.
X YO RLTI-—Y— (@)
- BRIV M6 (DICRE)
- J322Fw kM6 (QICHRE)
- IS2TNIL S Me (RICHTRE) .

e NILD

IRF>RIL kM6 [7.8~11.8N.m(0.8~1.2kgf-m)]
35> 2RIV kM6 [7.8~11.8N.m(0.8~1.2kgf-m)]

F- )
[=]

A

B UL RLF1-Y-—ZEOMIIeEFE. SRETEITDRNTIIZE.
EPmBIADRIREEN B DET .

. HUYRLF1-Y-DOf&ER. YITS—MSXRETITO TKIZEL,
7. Ny FU = A FREFEBmOTTS.

g

4. BD{F{F DR

1. BEICFHEDROD . BEMHRY 3.
2. IS IREIL. 7 RUS O 5#I2500rpmiZgE £ CREEZE LIF. BRESHNRVOERT D,
3. HUEIRZITV. BERHOEEINVIMEDRT D,

A

n BHOTENDD EMEREDE T, BEiDSRMNMEE UBIEDRRE E /2D, HERIFIEE(C
ToTLIZEN,

RN D2 & MEEDETPHRARCIZPSZIRIIRRERDBIRTY.
FETPCEEZRUESRFIES(CETZHRLEL. BREITO> TS,
ZOBTEEZITIHAR. ITFY—A AT LANTDOERIRETITO T RE,
BROBEENECTVDIEEEF. T2 Z2BREET. BPIEE(CEBZMREL.
FERICED TS IZELN,

A ax

B RAREREE UK. E@ARICE D TRII DS AFEICKEREEN D HEN G DET,
EE®E. I>2tyTa 2 I0RBERL. BEBOEUTENSDBTEY T 1 > 0%ToTLIEE0,

g

F- )
[=]




KIT CONTENTS check to ensure all the following items are included in this kit.

@ @ l
PART MAIN PIPE PART SILENCER
QTy. 1 QTYy. 1
PART No. |RB6091-MZ05A-01 PART No. |RB6091-MZ05A-02
\<;
. ‘\ @
PART SILENCER BAND PART SILENCER BAND RUBBER ®152
QTY. 1 QTY. 1
PART No. |[|RB6091-MZ05A-03 PART No. |PB609B-SPR0O1
o
g
&~
£
® ® S
PART GASKET PART CLAMP BAND 79-85
QTY. 1 QTY. 1
PART No. |PB6150-FGK41 PART No. [PB6150-MCB07
f. ~
v \: ”
@ A
PART FLANGE BOLT M12 P1.5 L35 PART FLANGE NUT M12 P1.5
QTY. 2 QTY. 2
PART No. [PB6150-FBT19 PART No. |PB6150-FNT16
4
[
® (1)
PART SPRING PART FLANGE BOLT M8 P1.25 L25
Qry. 2 QY. |t
PART No. |PB609B-SPRO1 PART No. |[PB6150-FBTO1




KIT CONTENTS check to ensure all the following items are included in this kit.

) s
3 iy ——
@ @ -~

PART FLANGE NUT M8 P1.25 PART SOUND REDUCER ver.2 ®115

QTY. 2 QTY. 1

PART No. |[PB6150-FNTO1 PART No. [PB609B-INS04

£/ 70— 1 =
Anti-S

(B) ®

PART HEX KEY PART ANTI-SEIZE

QTY. 1 QTYy. 1

PART No. [PB609B-HDTO1 PART No. [PB609B-ASZ01
®

PART GASKET

qQTy. 1

PART No. [PB6150-FGK42

REQUIRED TOOLS FOR INSTALLATION

m General engine maintenance tools ® Torque wrench m Official servicing manual
® Hand Drill m Center Drill and ®6.5mm Drill Bit m Safety Gear
A\ cauTtion

®  The information contained in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

B This product is intended for motorsport/competition use and should NOT be used on public roads.
®  This product should be installed by a trained professional in a well-equipped workshop.
m  Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

B Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

m  Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

m  Only install this product when the engine and all related components are cold.

m  Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.




1. REMOVING THE STOCK EXHAUST

c This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.

2. Remove the exhaust muffler.

2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2
of o 0( ®)
{ : @D @@
Reference bolt hole Reference bolt hole
Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts

and bolt holes.

A WARNING

W The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place
as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

/A\ WARNING

m Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.

® This may also result in the exhaust tip becoming warped or damaged.

/\ CAUTION

m Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
XPARTS USED: Button Bolt M6, Flange Nut M6.

10




MARKING THE ADDITIONAL
BOLT HOLE LOCATIONS Distance from the exhaust tip edge/end to the bolt hole
(Std. 15mm. Actual measurement recommended) . }

Temporarily insert the
sound reducer.

Sound reducer bolt hole center.

——

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

R

LUV
R 5
TN 1S

oot L 58! \\\
\fi\\\\\\\\\\\\\\

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.
9. After drilling all the holes, be sure to grind down any sharp edges.

10. Clean and/or remove any remaining debris.

11




3. INSTALLING THE R.S.E. TITANIUM EXHAUST

[Mounting position of each component] Install the included components as shown below.

AN

Positioning and torque specs. of the included components>
®|MAIN PIPE

@|SILENCER

(|SILENCER BAND

@|SILENCER BAND RUBBER ®152

®|GASKET 2

®|CLAMP BAND 79-85

@|FLANGE BOLT M12 P1.5 L35 % (Used when replacing the front pipe.)
FLANGE NUT M12 P1.5 [56.0~94.0N.m(5.7~9.6kgf-m)]
©|SPRING

@[FLANGE BOLT M8 P1.25 L=25mm %1

@[FLANGE NUT M8 P1.25 [19.6~28.4N.m(2.0~2.9kgf-m)]
@[SOUND REDUCER

%1 Apply the Anti-Seize (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.
%2 If there is an exhaust leak after the install, please replace the @GASKET (4mm).

[INSTALLATION PROCESS]

1. Install main pipe (shown above, 1) using flange nut M12 (shown above 8). Do not torque
down the hardware.
Make sure that the pipe stopper on the pipe is facing upwards.
X Use the following hardware: Gasket (shown above, 5)

2. Place the silencer (shown above, 2) through clamp band (shown above, 6).
Insert the silencer pipe into the main pipe. Make sure that the spring hook on the silencer
and the main pipe are aligned.

3. Install the silencer band rubber (shown above, 4) onto the silencer band (shown above, 3),
then fix the silencer onto the exhaust hanger. Please use caution not to scratch the silencer
when fixing the silencer onto the exhaust hanger.

% Please use the following hardware: Flange Bolt M8 (shown above,10)
- Flange Nut M8 (shown above, 11)

A Ensure that the SILENCER is installed with the logo facing downwards.

12



4. Fasten all the hardware in order from the front side towards the back side.
Pay close attention to the clearance while fastening the hardware.

<Torgue specs.>

FLANGE NUT M12 (®) [56.0~94.0N.m(5.7~9.6kgf-m)]
CLAMP BAND (®) [25.0N.m(2.55kgf-m)]
FLANGE NUT M8 (@) [19.6~28.4N.m(2.0~2.9kgf-m)]

5. Install the spring (shown above, 9).

A CAUTION

m This product has a large exhaust diameter to achieve the most efficient
exhaust flow.Therefore, the clearance between the exhaust and the car may be
tight in some areas. If there seems to be any noise caused from the vibration
and the tight clearnace, use high heat resistant cloth to stop the noise.

m Otherwise Ensure sufficient clearance and correct fitment has been achieved before
completely tightening down the fastenings. In some cases, there may be insufficient
clearance due to minor differences between individual vehicles. In such a case,
loosen the fastenings and adjust the positioninguntil sufficient clearance is achieved before
retightening the fastenings again.

m Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or
other debris on it can cause blemishes and/or burn marks.

m Depending on the installation and use of the exhaust, you may need to apply
thermal insulation to prevent heat damage to the surrounding components/areas.

6.Install the SOUND REDUCER when necessary.

% Parts used:  SOUND REDUCER @,
- BUTTON BOLT M6 (® included hardware)
+ FLANGE NUT M6 (® included hardware)
+ FLANGE BOLT M6 (@ included hardware)

<TORQUE SPECS>

Button Bolt M6 [7.8~11.8N.m(0.8~1.2kgf-m)]
FLANGE BOLT M6 [7.8~11.8N.m(0.8~1.2kgf-m)]

/\ warNING

® Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.

®  Only install/uninstall the SOUND REDUCER when the exhaust is cold.

7. Re-connect the negative battery terminal.

13



4. POST INSTALLATION CHECKS

1. Check again to ensure the product is fitted correctly.
2. Start the engine. Rev to 2500rpm and check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

/N WARNING

m  Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

m  Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

m If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
m  Ensure all exhaust related components have cooled before attempting any repairs.

m Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

/\ caution

m  Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

14




15



RS E

Real Speed Engineering

T252-0002 #%) | [\R AR/ AR 2-54-9
TEL : 046-205-4870
FAX : 046-205-4872

2-54-9 Komatsubara, Zama-shi, Kanagawa 252-0002, JAPAN
TEL : +81-(0)46-205-4870
FAX: +81-(0)46-205-4872

www.realspeedengineering.com

COHMmICEIZHBRBVEDEE LERFTHREVVLEFT.
EENRE : A~® (REA-BEERE-FRFEBREZDZ)
10:00~12:00 / 13:00~17 : 00
If you have any questions in regards to the installation of this product, please contact us.

OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00~12:00/ 13:00~17 : 00

16



